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MEASUREMENT REPORT 
FCC PART 30.203 RSE 

The test results relate only to the samples tested. 
This equipment has been shown to be capable of compliance with the applicable technical standards as 
indicated in the measurement report and was tested in accordance with the measurement procedures specified 
in ANSI C63.26-2015. Test results reported herein relate only to the item(s) tested. 
The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou) 
Co., Ltd. 
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Revision History 
 

Report No. Version Description Issue Date Note 

2105RSU077-U1 Rev. 01 Initial Report 05-27-2021 Invalid 

2105RSU077-U1 Rev. 02 Added Extension Module 
Conversion Loss Data 05-29-2021  
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1. GENERAL INFORMATION 
1.1. Applicant 

Reliance Communications LLC 
91 Colin Drive, Unit 1, HOLBROOK, New York 11741, United States 
 

1.2. Manufacturer 

ZJY RIGHT SOURCE INDIA PRIVATE LIMITED 
MIDC industrial Area, Shiravane，Nerul,India 

 

1.3. Testing Facility 

 Test Site - MRT Suzhou Laboratory  
Laboratory Location (Suzhou - Wuzhong) 

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China 

Laboratory Location (Suzhou - SIP) 

4b Building, Liando U Valley, No.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China 

Laboratory Accreditations 
A2LA: 3628.01 CNAS: L10551 

FCC: CN1166 ISED: CN0001 

VCCI: R-20025, G-20034, C-20020, T-20020 

 Test Site - MRT Shenzhen Laboratory 
Laboratory Location (Shenzhen) 

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China 

Laboratory Accreditations 
A2LA: 3628.02 CNAS: L10551 

FCC: CN1284 ISED: CN0105 

 Test Site - MRT Taiwan Laboratory 
Laboratory Location (Taiwan) 

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.) 

Laboratory Accreditations 
TAF: L3261-190725  

FCC: 291082, TW3261 ISED: TW3261 
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2. PRODUCT INFORMATION 
2.1. Equipment Description 

 

2.2. Product Specification Subjective to this Report 

Note: The declared of product specification for EUT presented in the report are provided by the 
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product 
specification. 
 

2.3. Test Methodology 

According to the specifications of the manufacturer, the EUT must comply with the requirements of 
the following standards: 
l ANSI C63.26:2015 
l FCC CFR 47 Part 30 
l FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems 
l FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r01 
 

2.4. Device Capabilities 

The NR radio operation is controlled via software tool QRCT FTM mode (Factory mode). The EUT is 
forced to operate continuously (100% duty cycle) with maximum output power during the test. 
 
 

Product Name: Orbic Myra 
Model No.: R678L5 
IMEI: 357758890004155 
Operating Temperature: -10°C to +50°C 
Power Type: 4.40VDC to 3.00VDC (nominal: 3.85VDC) 
5G NR FR2 Specification 
Band: n260 
SCS for NR cell: 120kHz 

Frequency Range: n260: 37000 ~ 40000MHz 
Support Bandwidth: Single Carrier: 50MHz 
Modulation: DFT-s-OFDM: QPSK / 16QAM / 64QAM 
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2.5. Test Mode Applicability 

Test Item Beam ID Axis 

(X, Y, Z) 

n260 

Spurious Emission 161 Y 

 
Test Item BW (MHz) Modulation CH. RB 

50 100 BPSK QPSK 16QAM 64QAM 1 Inner Full 

 
Spurious 
Emission √ -- -- √ -- -- L, M, H √ -- -- 

Note: The mark “√“ means that this configuration is chosen for testing.  

 

2.6. EMI Suppression Device(s)/Modifications 

No EMI suppression device(s) were added and/or no modifications were made during testing. 
 

2.7. Configuration of Tested System 
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2.8. Calculations of Measurement Result 

EIRP Caculation 
EIRP (dBm) = Spectrum Analyzer Level(dBm) - Antenna Gain (dBi) + Converter Loss(dB) + 20log(F) 
+ 20log(D) - 27.56 
Where: 
F: frequency (MHz) 
D: Distance (m) 
 
Example: 
The frequency we select is 111.077GHz and the distance is 1m. 
Offset = - Antenna Gain (dBi) + converter Loss(dB) + 20log(F) + 20log(D) - 27.56 

= -24.70 + 11.60 + 100.91 + 20log (1) - 27.56 
= 60.25 dB 

The test results in the screenshot already include this offset. 
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2.9. Minimum Measurement Distance Evaluation 

According to KDB842590 D01, the measurements of the fundamental emission, out of band, 
harmonics and spurious emissions shall be made in the far field of the measurement antenna. The 
far-field boundary for mmW antennas is greater than or equal to 2𝐷2/𝜆 (with D being the largest 
dimension of the antenna, and λthe wavelength of the emission). When the selected far-field 
measurement distance is different than the distance at which the applicable limit is specified, a linear 
inverse distance attenuation factor (20 dB/decade of distance change for field strength) shall be 
applied.  
For fundamental or out-of-band emissions the largest far-field distance of either the EUT antenna or  
measurement antenna shall be used. For spurious emissions the far-field distance will be based on 
the measurement antenna. 
 
Spurious Emission 

Frequency Range  

GHz) 

Measurement Distance  

(m) 

110 ~ 140 1 

140 ~ 220 1 

 

2.10. Test Environment Condition 

Ambient Temperature 15 ~ 35°C 
Relative Humidity 20 ~ 75%RH 
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3. TEST EQUIPMENT CALIBRATION DATE 
 

Instrument Manufacturer Model No. Serial No. Characteristics 
Calibration 

Date 
Due Date Asset No. 

EXA Signal 

Analyzer 
Keysight N9030B MY57140549 3Hz-50GHz 2020/08/31 2021/08/30 MRTSUE06395 

Micro-Wave 

Antenna 
MI-WWAVE 261F-25 385 90~140GHz 2016/12/26 N/A MRTSUE06275 

Micro-Wave 

Antenna 
MI-WWAVE 261G 387 140~220GHz 2016/12/26 N/A MRTSUE06274 

SA Extension 

Module 
Keysight N9029AV06 US53250010 110-170GH N/A N/A MRTSUE06368 

SA Extension 

Module 
Keysight N9029AV05 US53250008 140-220 GHz N/A N/A MRTSUE06367 

Thermal 

Hygrometer 
testo 608-H1 1945229024 

T: 0~50℃; H: 

10~95%RH 
2020/12/04 2021/12/03 MRTSUE06622 

Anechoic 

Chamber 
RIKEN SIP-AC3 N/A N/A 2020/12/25 2021/12/24 MRTSUE06782 
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4. TEST RESULT 
4.1. Summary 

Note: Per 2.1057(a)(2), spurious emissions were investigated up to 200GHz for n260. 

 

 

 

FCC Part 

Section(s) 

Test 

Description 

Test 

Limit 

Test 

Condition 

Test 

Result 

Reference 

30.203 Spurious Emission < -13dBm Radiated Pass Section 4.2 
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4.2. Radiated Spurious Emissions Measurements 

4.2.1.Test Limit 

All out of band emissions are measured in a radiated test setup while the EUT is operating at its 

maximum duty cycle, at maximum power, and at the appropriate frequencies. All modulations were 

investigated to determine the worst case configuration. All modes of operation wereinvestigated and 

the worst case configuration results are reported in this section. 

The conductive power or total radiated power of any emissions outside a licensee’s frequency block 

shall be -13dBm/1MHz. 

4.2.2.Test Procedure Used 

ANSI C63.26-2015 - Section 5.7.4  

KDB 842590 D01 v01 Section 4.4.2 and Section 4.4.3 

4.2.3.Test Setting 

1. RBW = 1MHz 

2. VBW ≥ 3*RBW 

3. Sweep time ≥ 10 × (number of points in sweep) × (transmission symbol period) 

4. Detector = RMS 

5. Trace mode = Trace Average 

6. The trace was allowed to stabilize 

 

Test Note: 

1) All radiated spurious emissions were measured as EIRP to compare with the §30.203 TRP limits.  

2) The plots from 110-200GHz show corrected average EIRP levels and Harmonic Mixer Conversion 

Loss was also applied to the spectrum analyzer. 
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4.2.4.Test Setup 

110GHz ~ 200GHz Test Setup: 
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4.2.5.Test Result 

Product Orbic Myra Test Site SIP-AC3 
Test Engineer Andy Zhu Test Date 2021/05/26 ~ 2021/05/27 
Test Mode n260_SISO Mode_Beam ID 161_110GHz ~ 140GHz 
 

CH BW  
(MHz) 

RB EIRP (dBm) Limit  
(dBm) 

Result 
H V 

Low 
50 

1RB -30.82 -26.20 ≤ -13.00 Pass 
Middle 1RB -33.16 -32.87 ≤ -13.00 Pass 
High 1RB -29.82 -28.86 ≤ -13.00 Pass 
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Radiated Spurious Emissions - 50MHz 
Low Channel_1RB (Horizontal) Low Channel_1RB (Vertical) 

  
Middle Channel_1RB (Horizontal) Middle Channel_1RB (Vertical) 

  
High Channel_1RB (Horizontal) High Channel_1RB (Vertical) 
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Product Orbic Myra Test Site SIP-AC3 
Test Engineer Andy Zhu Test Date 2021/05/26 ~ 2021/05/27 
Test Mode n260_SISO Mode_Beam ID 161_140GHz ~ 200GHz 
 

CH BW  
(MHz) 

RB EIRP (dBm) Limit  
(dBm) 

Result 
H V 

Low 
50 

1RB -29.60 -29.92 ≤ -13.00 Pass 
Middle 1RB -29.79 -29.59 ≤ -13.00 Pass 
High 1RB -30.00 -29.47 ≤ -13.00 Pass 
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Radiated Spurious Emissions - 50MHz 
Low Channel_1RB (Horizontal) Low Channel_1RB (Vertical) 

  
Middle Channel_1RB (Horizontal) Middle Channel_1RB (Vertical) 

  
High Channel_1RB (Horizontal) High Channel_1RB (Vertical) 

  
 
 
 
 
 
 
 
 
 

 
The End 
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Appendix A - Test Setup Photograph 
Refer to “2015RSU077-ET” file. 
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Appendix B - Equipment Calibration Certificate 
Micro-Wave Antenna - 90 - 140G 
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Micro-Wave Antenna - 140 - 220G 
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N9029AV06 Conversion Loss Data 
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N9029AV05 Conversion Loss Data 
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